
                                                             

 

26/10/2022 
 רופא/ה רוקח/ת נכבד/ה, 

 על עדכון   להודיע מבקשת.  Lapidot medical Import and marketing Ltdחברת  
 ועל פרסום עלון לרופא   התכשירבעלון לצרכן של 

 
  DURATEARS         : לתכשיר 

 
 

   חומר פעיל :
Lanolin            30mg/g 
Mineral oil          30mg/g 
White petrolatum    ad 1g 

      
 

 

 
להלן עדכונים בעלון לצרכן )טקסט מסומן ירוק משמעותו עדכון ,טקסט מסומן צהוב משמעותו 

 החמרה,  טקסט  משמעותו מחיקה(: 

 ... 
 : לפני שימוש בתרופה .2
 

 אין להשתמש בתרופה אם: 

 . ידועה לך רגישות לאחד ממרכיבי התרופה •

 :המיוחדות הנוגעות לשימוש בתרופ אזהרות
 

 רגיש למזון כלשהו או לתרופה כלשהי עליך להודיע על כך לרופא לפני נטילת התרופה. אם הינך  •

 מיועד לשימוש בעיניים בלבד.  דורהטירס •

 ת מגע בזמן השימוש בתכשיר. ולהרכיב עדש   אין •

  או םבעיניימתמדת שינוי בראייה או אדמומיות   ,או גירוי בעיניים הינך מרגיש כאבאו   יש לך כאב ראשאם  •
 הפסק הטיפול ופנה לרופא.  -ימים 3מצבך מחמיר או נמשך מעל   אם

 
 ילדים

 . ויעילות של דורהטירס בילדים לא נקבע ההבטיחות ו
... 

 
 נהיגה ושימוש במכונות:  

אם לאחר השימוש בתכשיר נגרם טשטוש ראייה, אל תנהג ברכב, ואל תפעיל מכו נות עד שהראייה שבה  
 ומתבהרת. 

 
 דורהטירס מכיל לנו לין אשר עלול  לגרום לתגובות עוריות מקומיות )כגון קונטקט דרמטיטיס(. 

 
... 

 אם נטלת בטעות מינון גבוה יותר 
 הורה לך אחרת.  אם כן הרופא אלבהתאם לצורך, א דורהטירס  ניתן להשתמש ב

ר כך  . אחחכה מספר דקות עד שהמשחה מתרככתדרשת עין דורהטירס בכמות גדולה מהנשמת בתוך האם 
יתן  נ אם יש צורך,  לגעת בעין עם האצבע או טישו.   ה מן העפעף התחתון. היזהר לאחת עודף המשנגב א

    תרופה. לת ה לנטיהבא   עדמשחה עד המושוב . אל תשים לשטוף את העין עם מים פושרים 
  כולה, לא צפויות תופעות לוואי אולם מומלץ לפנות לרופא, רוקח או מרכז שפופרתהאת תוכן  בלעתאם בטעות 

מיון של בית חולים והבא אריזת התרופה   פא או לחדרת בלע ילד מן התרופה, פנה מיד לרואם בטעו ות.הרעל 
 איתך. 

 
ך מאוד למועד  עם זאת, אם המועד סמו  , יש ליטול מנה מיד כשנזכרת,בזמן הקצובאם שכחת ליטול תרופה זו  

ם ללוח  בהתא ד הבאעבמועד המיונשכח ולקחת את התרופה על המועד ש  יש לדלג,  הבא של נטילת התרופה
 . כחהנה שנשמ המנה גדולה יותר כדי לפצות על  תיקחאל הזמנים המקורי.  



                                                             

 

שהינך נוטל תרופה. הרכב משקפיים אם הינך זקוק   בכל פעםבדוק התווית והמנה  אין ליטול תרופות בחושך!
 להם. 

 בדורהטירס אם אתה מפסיק להשתמש 
   שוב.לולים להופיע ע  נייםלדעת שתסמיני היובש בעי   ליך, ע בדורהטירס   להשתמשאם אתה מפסיק 

 
 . תופעות לוואי 4

 
י בחלק מהמשתמשים. אל תיבהל למקרא  עלול לגרום לתופעות לווא דורהטירסכמו בכל תרופה, השימוש ב

 ת תופעות הלוואי. יתכן ולא תסבול מאף אחת מהן. רשימ 
 :  ה מהנתוניםערכיתנת להלא נ ות לא ידועה אשר  ם דורהטירס , תדירת הלוואי הבאות נצפו בשימוש עו תופע

אדמומיות,   חריגה בעין,גירוי בעין. תחושה  ,בעין  גירודם, התנפחות, כאב בעינייתופעות בעיניים:  •
 דמעות  מוגבר של   ייצורטשטוש ראייה, אי נוחות, 

 תופעות לוואי כלליות: כאב ראש  •
לוואי שלא הוזכרה    ובל מתופעתו כאשר אתה ס א רה, מחמיאחת מתופעות הלוואי אם  הופיעה תופעת לוואי,אם 

 בעלון, עליך להתייעץ עם הרופא. 
 דיווח על תופעות לוואי 

  לבאמצעות לחיצה על הקישור "דיווח על תופעות לוואי עקב טיפו  ניתן לדווח על תופעות לוואי למשרד הבריאות

המפנה לטופס המקוון לדיווח על   (.health.gov.ilwwwהבריאות ) תרופתי" שנמצא בדף הבית של אתר משרד

 ov.ilhttps://sideeffects.health.g   או ע"י כניסה לקישור: תופעות לוואי,

 
 . כיצד לאחסן את התרופה?5

 ... 
 ● אין להשתמש בתרופה י ותר מ חודש ימים  לאחר פתיחת השפופרת לראשונה. 

 
מידע נוסף:. 6  
... 
. ותעל פי הנחיות משרד הבריא 2022 באוקטוברשר וא  

 

 

 
 להלן עלון לרופא עבור התכשיר: 

 

1. NAME OF THE MEDICINAL PRODUCT  

DURATEARS. 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

This medicine contains no active substance. 

Excipient with known effect: 1g eye ointment 

contains 30 mg lanoline For the full list of 

excipients, see section 6.1. 

3. PHARMACEUTICAL FORM 

Eye ointment 

White to light yellow, translucent, homogeneous ointment 

4. CLINICAL PARTICULARS 

4.1 Therapeutic indications 

Eye dryness 

http://www.health.gov.il/


                                                             

 

4.2 Posology and method of administration 

Posology 

At night, before going to bed, apply a small amount of ointment into the conjunctival 

sac or to the affected spot. 

Pediatric population 

The safety and efficacy of DURATEARS eye ointment in children has not been 

established. 

Hepatic and Renal Disease 

The safety and efficacy of DURATEARS eye ointment in subjects with hepatic/renal 

disease has not been established; however, no dosage modifications are expected to 

be required for use in this population.  

Method of administration 

x For ocular use. x 

Remove contact 

lenses before using. 

x Application of the ointment should be carried out under hygienic conditions, 

avoiding any contact to the tip of the tube. Close tube after every application. 

x If a patient is receiving more than one topical ophthalmic drug, the drugs should 

be administered at least 5 minutes apart. Eye ointments should be 

administered last (see section 4.5).  

4.3 Contraindications 

Hypersensitivity to any of the excipients listed in section 6.1. 

4.4 Special warnings and precautions for use 

For ocular use only. Not for injection or ingestion.  

If patients experience headache, eye pain, vision changes, irritation of the eyes, 

persistent redness, or if the condition worsens or persists for more than 3 days, they 

are to discontinue use and consult their doctor.  

Contact lenses may not be worn during treatment with DURATEARS eye ointment. 

Remove contact lenses before using DURATEARS eye ointment. 

DURATEARS eye ointment contains lanoline, which may cause local skin reactions 

(e.g. contact dermatitis). 

4.5 Interaction with other medicinal products and other 

forms of interaction 

No interaction studies have been performed. 

No clinically relevant interactions have been described.  

If a patient is receiving more than one topical ophthalmic drug, the drugs should be 

administered at least 5 minutes apart. Eye ointments should be administered last (see 

section 4.2). 

4.6 Fertility, pregnancy, and lactation 



                                                             

 

Pregnancy 

There are no or limited amount of data from the use of DURATEARS eye ointment 

in pregnant women. All of the components are pharmacologically inert compounds or 

generally classified as non-toxic and nonirritating (See Section 5.3). Therefore, no 

adverse effects during pregnancy are anticipated. DURATEARS eye ointment can be 

used during pregnancy.  

Breast-feeding 

It is unknown whether white soft paraffin, liquid paraffin or lanolin (wool fat) are 

excreted in human milk. However, no effects on the breastfed newborn/infant are 

anticipated since the systemic exposure of the breast-feeding woman to the product is 

expected to be negligible. All of the components are pharmacologically inert 

compounds or generally classified as non-toxic and non-irritating (See Section 5.3). 

Therefore, no adverse effects during breastfeeding are anticipated. DURATEARS eye 

ointment can be used during breast-feeding.  

Fertility 

There is no adequate data regarding the impact of DURATEARS eye ointment on 

male or female fertility. All of the components are pharmacologically inert 

compounds or generally classified as non-toxic and nonirritating (See Section 5.3). 

Therefore, no effects on fertility are anticipated. 

4.7 Effects on ability to drive and use machines 

DURATEARS eye ointment has no or negligible influence on the ability to drive or 

use machines. As with any other eye preparation, temporary blurred vision or other 

visual disturbances may affect the ability to drive or use machines after application of 

the ointment. If blurred vision occurs at application, the patient must wait until the 

vision clears before driving or using machinery. 

4.8 Undesirable effects 

Tabulated list of adverse reactions 

The following adverse reactions have been reported following administration of 

DURATEARS eye ointment. Frequencies cannot be estimated from the available data 

(not known). 

System Organ Classification MedDRA Preferred Term (v. 14.1) 

Nervous system disorders Not known: Headache 

Eye disorders Not known: Eye pain, eye swelling, eye pruritus, 
ocular discomfort, eye irritation, eye oedema, 
foreign body sensation in eyes, ocular hyperaemia, 
lacrimation increased, vision blurred. 



                                                             

 

Description of selected adverse reactions 

DURATEARS eye ointment contains Lanolin (Wool Fat) which may cause local skin 

reactions (e.g. Contact dermatitis). 

Reporting of suspected adverse reactions 

Reporting suspected adverse reactions after authorisation of the medicinal 

product is important. It allows continued monitoring of the benefit/risk balance 

of the medicinal product. Any suspected adverse events should be reported to 

the Ministry of Health according to the National Regulation by using an online 

form: https://sideeffects.health.gov.il 

 

4.9 Overdose 

Symptoms 

No case of overdose has been reported.  

Due to the characteristics of this preparation, no toxic effects are to be expected with 

a topical ophthalmic overdose of this product, nor in the event of accidental ingestion 

of the contents of one tube.  

Management 

A topical overdose of DURATEARS eye ointment may be flushed from the eye(s) 

with lukewarm water. 

5. PHARMACOLOGICAL PROPERTIES 

5.1 Pharmacodynamic properties 

Pharmacotherapeutic group: artificial tears and other indifferent preparations, ATC 

code: S01X A 20 

DURATEARS eye ointment is a sterile mixture of white soft paraffin, anhydrous 

liquid lanolin and liquid paraffin and has no pharmacological active ingredient; it has 

a physical action as an ocular lubricant. It leaves a smooth, softening and durable film 

protecting the eye at night. 

Pharmacodynamic studies with DURATEARS eye ointment have not been 

performed; therefore, no pharmacodynamics data are available. 

5.2 Pharmacokinetic properties 

White soft paraffin/liquid paraffin/wool fat (also known as Lanolin) eye ointment are 

ophthalmic emollients and neither of them have pharmacological activity. Therefore, 

no components of the pharmacokinetic data is available. Following oral feeding of 

wool-fat to cats indicate wool fat is not absorbed from the intestine.  

5.3 Preclinical safety data 

Non-clinical data reveal no special hazard for humans based on conventional studies 

or risk assessments of safety pharmacology, repeated dose toxicity, genotoxicity, 

carcinogenic potential and toxicity to reproduction and development. 

https://sideeffects.health.gov.il/


                                                             

 

6. PHARMACEUTICAL PARTICULARS 

6.1 List of excipients 

Anhydrous liquid lanolin 

Liquid paraffin 

White soft paraffin  

6.2 Incompatibilities  

Not applicable. 

6.3 Shelf life 
 The expiry date of the product is indicated on the packaging material. 

 

Discard 4 weeks after first opening. 

6.4 Special precautions for storage 

Store at room temperature (15-25°C). 

6.5 Nature and contents of container 

3.5 g sterile eye ointment in an epoxy-phenolic lined aluminium tube with 

polyethylene nozzle and screw cap. 

6.6 Special precautions for disposal and other handling 

No special requirements. 

Any unused medicinal product or waste material should be disposed of in accordance 

with local requirements. 

7. MARKETING AUTHORISATION HOLDER 

Lapidot Medical, Import and Marketing Ltd.  

Hashita St. 8 

Industrial Park, Caesarea 38900 

8. REGISTRATION NUMBER 

109-33-24050-00 

Approved in : 10/2022 
 
 

 
ם  העלאתלצורך  www.health.gov.ilהבריאות   העלון לרופא ולצרכן נשלחו למאגר התרופות שבאתר משרד

, רח'  .Lapidot medical Import and marketing Ltdם על ידי פניה לבעל הרישום ודפסיוניתן לקבלם מ לאתר 
 ישראל.   3088900, פארק התעשיה קיסריה 8השיטה 

 
 
 ברכה ב

 גאי וגנר 
 ה ונרוקח ממ 

http://www.health.gov.il/

